
916.773.8100  TEL
916.773.8448  FAX

www.ecologic-eng.com 

3875 Atherton Road
Rocklin, CA 95765

Prepared for
Donner Summit

Public Utility District

Prepared by

May 2010

Wastewater Facilities Plan

DONNER SUMMIT
Public Utility District

Wastewater Facilities Plan





 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 i Wastewater Facilities Plan 

Contents 
Donner Summit Public Utility District - 
Wastewater Facilities Plan 

SECTION 1 INTRODUCTION ................................................................................................ 1-1 

SECTION 2 EXECUTIVE SUMMARY .................................................................................... 2-1 
2.1 Climate (Section 3) .......................................................................................2-1 
[...]
dioxide.  Additionally, for the submerged attached growth alternative, alkalinity would be 
consumed in the chemically-enhanced primary treatment system.  Design peak monthly average 
alkalinity addition requirements are expected to range from about 600 to 800 lb/d as calcium 
carbonate for the various biological treatment options, with minor differences depending on the 
method of disinfection to be selected.  For short-term peaks and under critical operating 
conditions, such as might occur on peak days during the peak week, the requirement could be as 
much as about three times the monthly average, or up to about 2,400 lb/d. 



Section 9 Biological Treatment 

 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 9-44 Wastewater Facilities Plan 

Table 9-7 
Methanol Storage and Feed System Capital Cost Estimatea 

Item Cost, $ 

Storage Area Slab and Canopy (400 sq. ft. @ $150) 60,000 

Pump Room (100 sq. ft. @ $200) 20,000 

Methanol Storage Tanks 60,000 

Methanol Feed Pumps 30,000 

Piping 20,000 

Receiving Station 10,000 

Fire Suppression System 25,000 

Subtotal 1 225,000 

Electrical and Instrumentation 30,000 

Subtotal 2 255,000 

Contingencies, 20% 51,000 

Subtotal 3 306,000 

General Conditions, Overhead and Profit, 20% 61,000 

Total Construction Cost 367,000 

Engineering and Administration, 25% 92,000 

Total Capital Cost 459,000 

[a] First quarter 2010 cost level, ENR 20-Cities CCI = 8700 

 
At the present time, the plant includes an alkalinity storage and feed system based on the use of 
soda ash (Na2CO3).  The system includes a bulk chemical storage silo together with a slurry batch 
and feed system.  The system can store up to 35 tons of soda ash and can feed soda ash in 
solution at up to a rate of about 6,000 lb/d.  It takes 1.06 pounds of soda ash to equal 1.0 pound of 
alkalinity.  Therefore, using the 800 lb/d and 2,400 lb/d maximum monthly and peak design rates 
given above, the soda ash required would be about 850 lb/d and 2,500 lb/d, respectively.  
Therefore, the existing system has adequate capacity and would not need to be modified, if 
continued use of soda ash was planned. 

The addition of soda ash does not provide any hardness to the wastewater, and hardness is 
desirable to minimize the toxicity of certain metals, such as copper and zinc.  The allowable 
concentrations of these metals in the wastewater treatment plant effluent are increased with 
increased hardness.  Therefore, it is desirable to switch from using soda ash for alkalinity 
addition to using hydrated lime (Ca(OH)2), which would substantially increase the wastewater 
effluent hardness (the calcium in the lime would contribute to effluent hardness).  It takes only 
0.74 pounds of hydrated lime to equal 1.0 pound of alkalinity.  Therefore, using the 800 lb/d and 
2,500 lb/d maximum monthly average and peak design feed rates given above, the corresponding 
hydrated lime requirements would be about 590 lb/d and 1,800 lb/d, respectively. 

The existing soda as feed system can be converted to feed hydrated lime, with minor 
modifications.  Based on preliminary discussions with the manufacturer, it is estimated that only 
the slurry feed pumps would have to be changed out, at an estimated base cost of about $20,000.  
With associated electrical work, contingencies, and general contractor markups and profit, the 
total construction cost estimate is $36,000. 



Section 9 Biological Treatment 

 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 9-45 Wastewater Facilities Plan 

  

BIOLOGICAL TREATMENT............................................................................................................... 1 
9.1 Heat Transfer and Temperature management .............................................................. 1 

9.1.1 Heat Transfer and Temperatures With and Without Basin Covers ...............2 
9.1.2 Consideration of Providing Supplemental Heat ..........................................15 
9.1.3 Recommended Heat Transfer and Temperature Management Improvements

.....................................................................................................................17 
9.1.4 References Used for Heat Transfer and Temperature Calculations ............18 

9.2 Biological Treatment Alternative analysis ................................................................. 18 
9.2.1 Upgrade and Expand Existing Integrated Fixed Film Activated Sludge 

System .........................................................................................................18 
9.2.2 New Integrated Fixed Film Activated Sludge .............................................20 
9.2.3 Membrane Bioreactors ................................................................................24 
9.2.4 Submerged Attached Growth ......................................................................35 
9.2.5 Comparative Cost Analysis for the Biological Treatment Alternatives ......37 
9.2.6 Process Design Comparisons Between the IFAS and MBR Alternatives ...37 

9.3 Chemical Storage and Feed Systems Associated With Biological Treatment ........... 40 
9.3.1 Ammonia Storage and Feed System............................................................41 
9.3.2 Methanol (or Alternative Carbon Source) Storage and Feed System..........43 
9.3.3 Alkalinity Storage and Feed System............................................................43 

 

Tables 

Table 9-1 Estimated Typical Benefits of Basin Covers Under Various Conditions...................... 14 
Table 9-2 Possible Costs of Providing Tank Covers on Equalization Basins and Plants 1 

and 2a,b .................................................................................................................... 15 
Table 9-3 Boiler/Heat Exchanger System Costsa .......................................................................... 17 
Table 9-4 Biological Treatment Alternative Cost Analysis........................................................... 38 
Table 9-5 Comparison of IFAS and MBR Process Designs.......................................................... 39 
Table 9-6 Ammonia Storage and Feed System Capital Cost Estimatea ........................................ 42 
Table 9-7 Methanol Storage and Feed System Capital Cost Estimatea ......................................... 44 
 
Figures 

Figure 9-1 Effluent Temperatures Jan. 2002 - May 2008................................................................ 2 
Figure 9-2 Wind Speeds During December Through March .......................................................... 4 
Figure 9-3 Heat Transfer Scenario with Low Flow, Low COD, No Wind ..................................... 7 
Figure 9-4 Heat Transfer Scenario with Low Flow, Low COD, 6 MPH Wind............................... 8 
Figure 9-5 Heat Transfer Scenario with High Flow, High COD, No Wind .................................... 9 
Figure 9-6 Heat Transfer Scenario with High Flow, High COD, 6 MPH Wind ........................... 10 
Figure 9-7 Heat Transfer Scenario with Typical Flow, High COD, 5 MPH Wind ....................... 11 
Figure 9-8 Input Data and Reactor Basin Temperature Results for 144 Scenarios ....................... 12 
Figure 9-9 Brentwood AccuFAS Module and Conceptual Rendering of AccuFAS Towers 

in an Aeration Basin, Courtesy of Brentwood Industries ....................................... 19 
Figure 9-10 AccuFAS Flow Diagram............................................................................................ 21 
Figure 9-11 AnoxKaldnes K3 Media (Diameter About 1”), Courtesy of Kruger ......................... 22 
Figure 9-12 AnoxKaldnes Media Retaining Screens .................................................................... 23 
Figure 9-13 IFAS Flow Diagram................................................................................................... 24 



Section 9 Biological Treatment 

 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 9-46 Wastewater Facilities Plan 

Figure 9-14 General Electric Membrane Cassette with One Module Partly Removed, 
Courtesy of General Electric .................................................................................. 26 

Figure 9-15 Conceptual Rendering of Enviroquip (Kubota) Membrane Units,  Courtesy of 
Enviroquip .............................................................................................................. 26 

Figure 9-16 Alternative Flow Diagrams for MBR ........................................................................ 27 
Figure 9-17 MBR Flow Diagram .................................................................................................. 30 
Figure 9-18 Influent and Equalized Flows and Equalization Volume for Dynamic 

Simulation............................................................................................................... 31 
Figure 9-19 Influent and Equalized BOD Loads for Dynamic Simulation ................................... 31 
Figure 9-20 Influent, Equalized, and Supplemented TKN Loads for Dynamic Simulation.......... 32 
Figure 9-21 Flow Diagram for BioWin Simulation....................................................................... 34 
Figure 9-22 BioWin Simulation Results for Ammonia and Nitrate .............................................. 34 
Figure 9-23  Steel Cell BIOSTYR System, Courtesy of Kruger................................................. 36 
 



Section 10 
Tertiary Filtration 



 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 10-1 Wastewater Facilities Plan 

Section 10 
Tertiary Filtration 

The purpose of this section is to evaluate the existing effluent filtration system and determine the 
required improvements to these facilities.  

10.1 Existing Facilities 

Secondary effluent flows by gravity from secondary clarifiers to three filter cells located inside 
the Advanced Treatment Building. Each filter cell is 72 square feet and can process a design flow 
of 0.52 Mgal/d at the design filtration rate of 5 gpm/ft2. The original design is expandable to total 
of four filter cells. However, adding a new filter cell, if needed, would require moving the east 
wall of the filter room further east (as provided for in the original design), thereby encroaching 
upon the size of the maintenance shop. Filtered effluent flows by gravity to the chlorine contact 
basin. 

There are three identical 25 hp self priming pumps, associated with the filters; one pump is used 
for backwash supply, one is used to return spent backwash water to the equalization storage 
basin, and the third is a standby pump that can be used for either of these functions. The 
backwash pump withdraws chlorinated effluent from the end of the chlorine contact basin and 
pumps it through the filter to wash the media. As mentioned in Section 5, during each backwash 
cycle, the chlorine contact basin is drawn down, causing the plant effluent flow to stop until the 
basin can refill after completion of backwashing.   This starting and stopping of plant effluent 
flow creates problems with the flow-paced control of the sulfur dioxide feed system used for 
plant effluent dechlorination. 

10.2 FILTER SYSTEM CAPACITY ASSESSMENT 

The effluent filtration system must be designed to accommodate the peak wet weather flows 
through the wastewater treatment plant.  As developed in Section 4, the design average day 
maximum weekly influent flow is 0.74 Mgal/d. Adding a reasonable allowance of about five 
percent for recycling of filter backwash water, the peak flow that needs to be filtered is about 
0.78 Mgal/d, under normal conditions.  However, it is desirable to have a higher capacity to 
allow for emergency peak flows, such as might occur with premature filling of the equalization 
storage basin during peak flow events. 

As mentioned previously, each of the three filter cells can handle a flow of 0.52 Mgal/d at the 
design filtration rate of 5 gpm/ft2.  However, the filters have relatively coarse anthracite media 
(1.5 mm effective size), which is capable of sustaining filtration rates substantially greater than 
5 gpm/ft2.  Although some decrease in filter performance might occur with higher filtration rates, 
this should not be a major concern for emergency peak flow events lasting a few hours or perhaps 



Section 10 Tertiary Filtration 

 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 10-2 Wastewater Facilities Plan 

even a few days.  Therefore, for this analysis, it is assumed that emergency peak flows of 
7.5 gpm/ft2 (and even higher) would be acceptable.  On that basis, the emergency peak flow 
capacity for each cell would be at least 0.78 Mgal/d.  Then, with two cells in service and one cell 
in backwash, the capacity would be 1.56 Mgal/d.  With all three cells in service, the capacity 
would be over 2 Mgal/d, although there may be other hydraulic constraints that would preclude 
such flows.  The original design of the filtration system was based on a peak hydraulic capacity 
of 1.7 Mgal/d, expandable to 2.6 Mgal/d. 

Based on the above discussion, the existing filtration system has adequate capacity to handle the 
proposed influent design average day maximum weekly flow of 0.74 Mgal/d, and emergency 
peak flows at least double that flow.  Therefore, no filtration system expansion is needed.  
However, some modifications are appropriate, as discussed in the following pages. 

10.3 TERTIARY FILTRATION SYSTEM IMPROVEMENTS 

Proposed improvements to the tertiary filtration system include provision of a backwash supply 
system and, depending on the biological treatment alternative to be selected, possible provision 
of a flocculation basin.  These improvements are discussed below. 

10.3.1 BACKWASH SUPPLY SYSTEM 

A new backwash supply tank is recommended so that it would not be necessary to draw down the 
chlorine contact basin and stop and start plant flows for filter backwashing.  A conceptual layout 
of the backwash supply tank and the pump system that would be used to fill the tank is shown in 
Figure 10-1.The backwash supply tank would be constructed of steel (probably prefabricated and 
bolted on-site) and would have a volume of about 20,000 gallons (approximately two 
backwashes).  The tank would be filled slowly by pumping at a gradual rate, less than the plant 
flow rate, from the end of the chlorine contact basin.  At the time of filter backwashing, the 
backwash supply tank would be drawn down, leaving the chlorine contact basin filled and the 
plant effluent flow without interruption. 

Self-priming pumps (one duty and one standby) located adjacent to the chlorine contact basin 
would be used to fill the backwash supply tank.  The supply to the pumps would be through the 
existing backwash supply intake screen in the chlorine contact basin.    The pumps would be 
provided with variable frequency drives to allow the operator to choose the rate of filling the 
backwash supply tank, depending on plant flows.  Alternatively, the pumping rate could be 
determined and controlled automatically, again, depending on plant flow.  Assuming a minimum 
total fill time of four hours, each pump would be sized for a maximum capacity of about 80 gpm 
(0.12 Mgal/d).  Normally, the flow rate would be lower.  

A cost estimate for the proposed backwash supply system is presented in Table 10-1. 



Section 10 Tertiary Filtration 

 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 10-3 Wastewater Facilities Plan 

Table 10-1 
Capital Cost Estimate for Adding a Backwash Supply System 

  Cost, $ 

Concrete slab 11,000 
20,000 gal tank 50,000 
Tank Fill Pumps 10,000 
Piping, valves and fittings 15,000 
Subtotal 1 86,000 
Electrical and site work 26,000 
Subtotal 2 112,000 
Contingency @ 20% 22,000 
Subtotal 3 134,000 
General conditions, overhead, and profit 27,000 
Total Construction Cost 161,000 
Engineering and Administration @ 25% 40,000 
Total Capital Cost 201,000 

 
10.3.2 COAGULATION AND FLOCCULATION 

Chemical addition and appropriate rapid and slow mixing facilities upstream of filters are 
frequently used to promote coagulation and flocculation of small particles so they can easily be 
removed in the filters, reducing effluent turbidity and TSS concentrations.  Although coagulation 
and flocculation may not always be required to meet effluent limits, they can be useful to 
improve effluent quality during unpredictable plant upsets. 

The existing filtration system includes provisions for injection and passive in-line mixing of a 
chemical coagulant ahead of the filters.  Once inside the filter cells, gentle turbulence in the pool 
maintained above the filter media, can provide some flocculation.  However, there are no formal 
rapid mix or flocculation facilities. 

Whether or not coagulation and/or flocculation are needed depends on the performance of the 
upstream secondary treatment process.  When an activated sludge or IFAS system is functioning 
well, there is little or no need for chemical coagulation or flocculation ahead of the filters.  
However, at times of process stress conditions, chemical coagulation and some level of 
flocculation are useful.  As a possible alternative, chemicals can be fed to the secondary clarifiers 
to improve performance there, which is a practice frequently employed at DSPUD. In Table 10-2, 
the possible needs for chemical coagulation and flocculation ahead of the effluent filters are 
indicated for each of the biological treatment alternatives considered in this study.  As indicated 
in the table, it is considered likely that coagulation and flocculation would be required with the 
submerged attached growth biological treatment alternative, but not for the IFAS or MBR 
alternatives.  However, the need for coagulation and flocculation with submerged attached 
growth biological treatment has not been confirmed by review of performance of existing 
facilities.  Further investigation would certainly be warranted if this biological treatment option is 
seriously considered for implementation. 



Section 10 Tertiary Filtration 

 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 10-4 Wastewater Facilities Plan 

Figure 10-1 
Filter Backwash Supply Tank and Pump System 

If chemical coagulation and flocculation are ultimately recommended, analyses would have to be 
developed to determine the best configuration and location of these facilities.  It is likely that 
construction costs could be around $500,000, resulting in a capital cost of about $625,000 
(including engineering, etc.).   



Section 10 Tertiary Filtration 

 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 10-5 Wastewater Facilities Plan 

Table 10-2 
Needs for Chemical Coagulation and Flocculation Ahead of the Filters 

Associated with the Various Biological Treatment Alternatives 

Secondary 
Treatment 
Alternative 

Need for 
Coagulation and 

Flocculation 
Reasons 

MBR Not Needed The MBR produces a membrane filtered effluent that is better than the 
sand filter effluent after a conventional activated sludge system. If the 
MBR alternative is selected, the sand filters would be abandoned and 
there would be no need for coagulation and flocculation. 

IFAS Likely Not Needed The mixed liquor in the IFAS alternative is comparable to that in an 
activated sludge system. New secondary clarifiers will be constructed 
for this alternative. Modern design clarifiers have a center flocculation 
well which helps in floc formation. The secondary effluent from the 
IFAS alternative will likely be of higher quality than the current 
condition. Therefore, it is probably not warranted to add a formal 
coagulation and flocculation step for the IFAS alternative. However, 
provisions to add these features in the future should be considered. 

Submerged 
Attached 
Growth 

Likely Needed Effluent suspended solids produced from a submerged attached 
growth system are sloughings from the fixed film media, which would 
not be flocculated in the process. These suspended solids may not be 
adequately removed in the effluent filters. 

 



Section 11 
Effluent Disinfection 



 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 11-1 Wastewater Facilities Plan 

Section 11 
Effluent Disinfection 

At the present time, chlorine gas, supplied in 150 lb cylinders, is used for wastewater 
disinfection.  Sulfur dioxide gas, also supplied in 150 lb cylinders, is used for dechlorination.  
Although the existing dechlorination system is functioning well and the plant routinely meets 
effluent total coliform limits, there are two major concerns with continued use of chlorine: 
1) chlorine safety issues and related Uniform Fire Code Requirements, and 2) disinfection 
byproducts.  Both of these concerns are discussed more fully later in this section.  Because of 
these concerns, and because there are other benefits (described later in this section), disinfection 
using ultraviolet light (UV disinfection) and disinfection using ozone are considered herein as 
alternatives to continued use of chlorine. 

11.1 Continued Use of Chlorine and Sulfur Dioxide 

A description of the existing storage and feed systems for chlorine and sulfur dioxide is included 
in Section 5.  In this section, future capacity requirements are developed and compared to 
existing system capacities to determine required improvements based on capacity.  Additionally, 
the concerns previously mentioned and improvements recommended to mitigate those concerns 
are discussed.  Capital and annual costs for chlorination and dechlorination are presented in 
Section 11.4. 

11.1.1 CHLORINE FEED CAPACITY EVALUATION 

Chlorine can be used, not only for effluent disinfection, but also keeping effluent filter media and 
filter underdrain nozzles clean, for control of undesirable filamentous organisms in the activated 
sludge process and for influent odor control.  To support these potential uses, the existing 
chlorination system includes three different chlorine ejector and feeder systems. One system is 
dedicated to effluent disinfection use.  A second system serves as a backup for effluent 
disinfection, but can also be used for influent odor control or filamentous organism control.  The 
third system can be used either for influent odor control or filamentous organism control.  There 
is no separate ejector and feeder for chlorination of influent to the filters.  Instead, a portion of 
the chlorine solution that is used for effluent disinfection can be routed to the filter influent. 

Based on information provided by plant operators, there is no need to feed chlorine to the plant 
influent for odor control and this feature has never been used by the current staff.  Also, polymer 
is used to assist settling in the secondary clarifiers and chlorine is not used for filamentous 
organism control.  Therefore, the potential uses of chlorine for influent odor control and 
filamentous organism control are not considered necessary and are not addressed further. 

Although the plant is currently achieving good disinfection results with typical chlorine doses 
around 6 mg/L, a significantly higher value should be used for design, especially if a portion of 



Section 11 Effluent Disinfection 

 
 
May 2010  Donner Summit Public Utility District 
DONN09-004 11-2 Wastewater Facilities Plan 

the chlorine used is to be fed ahead of the effluent filters.  It is suggested that a reasonably 
conservative design chlorine feed rate is 123 lb/d, based on a dose of up to 20 mg/L for the 
design peak week equalized flow of 0.74 Mgal/d.  Current capacities of the three existing 
chlorine ejector and feeder systems are 100, 50, and 50 lb/d, respectively.  However, these 
systems can be easily modified to meet future requirements at relatively minor costs (about 
$3,000 each) by changing out certain internal parts. 

Assuming a room temperature of 70 °F is maintained in the room where the chlorine cylinders 
are located, the maximum allowable withdrawal rate would be 70 lb/d per cylinder for a total of 